
 

ENPPI PROFILE 0 

 

 



 

ENPPI PROFILE 1 

 

 

General Profile 

Content 
 

1. Introduction  

2.   Business Fields          

3.  Scope of Work  

4. Areas of Expertise            

5.  QEHS Management Systems                              

6.  Enppi Safety Awards               

7. Resources & Capabilities               

8.  Information Technology                        

9.  Projects & Experience       

I.   Oil Refining  

II.   Petrochemicals and Chemicals 

III.   Gas Production & Processing  

IV.   Crude Oil Production 

V.   Pipelines Experience  

VI.   Offshore Capabilities & Experience 

VII.   E&I Installation  

VIII.  Utilities Experience 

IX.    Water Treatment 
[...]
commissioning supervision, & overall Management for the “PROJECT”, up to  commissioning, start- up 
and performance tests 
 
Complex Offsite OSBL Project 
2013 - 2016 
 
Client: The Egyptian Ethylene and Derivatives Company (ETHYDCO) 
 
Project Description 
The project aims to build the offsite facilities in one project for Ethylene & Derivatives complex.  
 
Contract Type 

 professional services  
  
 Scope of Work 

Detailed engineering,procurement services for the material supply up to job site, construction 
supervision & management activities overall project management commissioning and start-up 
supervision  
 
  



 

ENPPI PROFILE 148 

 

Expansion of SUMED Storage Capacity (6 Tanks)  
2011 - 2013 
 
Client: Arab Petroleum Pipelines Co. (SUMED) 
 
Project Description 
In order to increase the storage capacity at Ain Sukhna Terminal, 
SUMED intends to build six new floating roof tanks, each of 
approximately 1.1 million barrel (175,000 m3) of net working 
capacity, 110 m diameter which shall be located adjacent to the 
existing tank farm and connected to it.  
 
Contract Type 
EPC LSTK (Enppi Main Contractor) 
 
Scope of Work 
Detailed engineering, material supply, construction, commissioning & start-up 

 

Expansion of Hout Crude Onshore Production Facility 
2006 - 2009 

 
Client: Al-Khafji Joint Operations (KJO)  
Project Description 
Expand storage capacity at Hout onshore production facility by 
installation of additional 4 storage tanks (500 to 80,000 m3 
capacity floating and fixed roof), in addition to booster pumps, 
instrumentation, piping, fire fighting and a new electrical 
substation. 
 
Contract Type 
EPC LSTK Consortium with Petrojet – (Enppi Leader) 
 
Scope of Work 
Engineering, Material Supply, Construction, Project Management, Commissioning and Start-Up 
Assistance. 

 
  



 

ENPPI PROFILE 149 

 

Yanbu Export Refinery Project     
Tank Farm Package – SP1  
2010 - 2014 

 
Client: Yanbu Aramco Sinopec Refining (YASREF) 
Project Description 
The Project aims to install a new refinery with capacity of 400,000 Barrel/Day. The Tank farm package 
of Yanbu export refinery includes 33 storage tanks with different diameters (12.5 to 120 mt), sizing up 
to 1.2 Million Barrels and 13 spherical tanks 60,000 barrels each:  
Contract Type 
EPC LSTK (Enppi Main Contractor) 
Scope of Work 
Enppi: Engineering, material supply, construction (subcontracted to several Saudi and Egyptian 
companies), commissioning & start-up and overall project management 

 

Yanbu Site Completion Package (MC4)     
Client: Yanbu Aramco Sinopec Refining (YASREF) 
Project Description 
The project aims to the execution of the Site 
Completion package MC-4 for Yanbu Export Refinery 
Project (YERP). The Project includes the plant roads 
construction work up to the road marking and traffic 
signage with a total surface area of roads equals 
190,000 sq. meters, construction and concrete lining 
for Storm water ditches and trenches. Also, the 
package includes the plant security related items 
including the inner and outer patrol roads with a total 
length of 18 km, perimeter Fences and a K-12 Grad Anti-Ram crash barrier. Also, a Coastal road of an 
approximate length of 4 km. 
Contract Type 
Engineering Services L/S, Material Supply Cost Plus, Construction Works Unit Rate 
Scope of Work 
EPC Main Contractor for basic & detailed engineering, construction and pre-commissioning 

  



 

ENPPI PROFILE 150 

 

Ethylene and Polyethylene plants  
Utilities and Offsite Complex Project  
1997 - 2000    
Client: Sidi Kerir Petrochemicals Company (SIDPEC) 
Project Description 
The utilities and offsite plant provides SIDPEC’s two new 
plants (Ethylene and Polyethylene) with fire fighting & 
cooling water, compressed air and de-mineralized water. 
Moreover, the complex provides process water 
treatment. 
Contract Type 
EPC - Lump-sum Turnkey 
Scope of Work 
Engineering, material supply, construction, commissioning & start-up, overall project management 

Damietta Export Facilities  
2001 - 2004 
Client: United Gas Derivatives Company (UGDC) 
Project Description 
Installation of Marine export facilities – cryogenic tank 
capacity (30,000m3) for propane storage produced from 
Port Said NGL process facilities 
Contract Type 
EPC turnkey – consortium (Enppi / Tractebel) – lump-sum 
for professional services, cost plus fees for material 
supply and construction work 
Scope of Work 
FEED & detailed engineering, procurement, construction, commissioning & start-up assistance 

 
Sky Medical Center  
2009 - 2013 
Client: Housing & Social Services Fund For The Petroleum Sector’s Employees  
Project Description 
The project aims to construct a hospital according to the highest international specifications to serve 
the petroleum sector employees. 
Contract Type 
Cost Plus 
Scope of Work 
Design review, procurement services, construction supervision, overall management, commissioning 
and final hand-over 

 
  



 

ENPPI PROFILE 151 

 

Petrosport – Katameya Sporting Club 
Client: Petrosport 

Project Description 
The project is comprised of soccer fields, social 
building, a mosque, a stadium, a squash field, a 
swimming pool, communal gardens and parking 
areas. 
Scope of Work 
Design Development & Construction Supervision   
 
 
 
 
 
  



 

ENPPI PROFILE 152 

 

 
 
 
 
 
 
 
 
 
 

IX. Water Treatment 

 

 



 

ENPPI PROFILE 153 

 

Sulfate Removal Facilities at Aindar and Fazran 
2018 – 2021 
 
Client:  Saudi Aramco 
Project Description 
The Project aims to process and deliver 435 MBD of low sulfate water to injection headers in ANDR and FZRN 
reservoirs, using 580 MBD (maximum) sea water through 36 inch intake pipeline approx. 700 meter, 145 MBD 
of reject water will be returned to QUAD1 Pipeline thru 16 inch intake pipeline approx. 700 meter. Low sulfate 
water will be required to maintain reservoir pressure. Nf pacakge produces low sulate water with capacity of 
435 mbpd, Consisting of 5 trains 4 in operation and 1 common spare. The package design, delivered as modules 
with following parts: 
▪ Filtration skids. (6 skids) 
▪ Feed pumps skids. (5 skids) 
▪ Inlet control valves skids.(5 skids) 
▪ NF modules. ( 5 trains each trains has 9 modules complete with the membrane vessels + 2 control valves 

skids) 
▪ CIP filtration skids. 
▪ CIP pumps.  
▪ SWRO for CIP water ( two trains each has one membrane skid with its valves). 

Contract Type 
EPC  LSTK- Main Contractor 
Scope of Work 
Engineering, Procurement, Construction, Pre-commissiong and Commissioning & Startup Assistance  

 

Upgrade Desalinated Water Treatment at Safaniyah Plant 
2018 - 2021 
Client:  Saudi Aramco 
Project Description 
The scope in Safaniyah consists of replacing 3 existing drum screens at the sea water intake with 3 new drum 
screens, providing tie-ins from the new RO plant intake line to existing Sea Water users for operational flexibility, 
installing a new R.O Plant, Vacuum de aerator package and associated storage tanks. The drum screens scope 
includes only the replacement of the existing ones with new drums with identical capacities (30000 GPM each); 
The purpose of the project is to provide an R.O. plant which will produce 1500 GPM of desalinated water (500 
ppm TDS specification) which shall be further utilized to produce wash water for crude de-salters , flushing / 
dilution water and potable water. System main components are: 
▪  Sweet Water Production: 1,500 GPM 
▪  R.O. plant overall Recovery: 39.2% 
▪  Number of R.O. passes: Partial 2-pass system 
▪  Number of RO trains in the first pass: 3X33% (518 GPM each) 
▪  Recovery of the first pass: 40% 
▪  Number of RO trains in the second pass: 1X100% (462 GPM) 
▪  Recovery of the second pass: 90% 
▪  Rejects Flow Destination: Sea 
▪  Water de-aeration system (de-aeration by vacuum)  
▪  Product Water Oxygen content: 10 PPB (after de-aeration) 

Contract Type 
EPC  LSTK- Main Contractor 
Scope of Work 

FEED Verification, Detailed Engineering, Procurement, construction and Pre-commissioning and start-
up assistance activities 



 

ENPPI PROFILE 154 

 

Utilities and Offsites for ASORC Naphtha Complex “OSBL” 
2017 - 2021 
Client:  Assiut Oil Refining Company (ASORC) 
Project Description 
The oily water treatment system will be extended to the 
existing oily water treatment system by adding additional 
train. The oily water system will consist of API separator 
followed by floatation unit with chemical injection and 
finally biological treatment. With capacity of 100 m3/hr for 
API& DAF however the biological is design to cover 200 
m3/hr.The system design to treat the oily water for 
agriculture specification.   
 
The recovered oil shall transfer to new recovered oil tank will be integrated with the existing two 
recovered oil tanks. System main components are: 
▪ API separator includes (sludge pit and treated water compartment as well as recovered oil pit and its 

related transfer pumps) 
▪ Dissolved Air Flotation (DAF) unit including (Air saturation vessel, circulation pumps, Coagulation Basin 

with its accessories, Flocculation Basin with its accessories, DAF chemical injection systems, etc..) 
▪ Biological Treatment Unit including (Aeration Tank and air diffusers, Air blowers, Trickling filter, clarifier, 

pumps, etc..) 
▪ Effluent carbon filter, chemical injection system. 
▪ Drying Beds 

Contract Type 
EPC Main Contractor Lump sum 
Scope of Work 
Basic & detailed engineering, procurement, construction, pre-commissioning, commissioning and start 
up assistance. 

 
Early Works PDH&PP Complex Utilities 
2019 - 2020  
Client: SIDPEC 
Project Description  

Perform Early Work of PDH&PP complex utility, which include: 
▪ Water intake system with design capacity of 2000 m3/hr 
▪ Raw water chlorination system 
▪ Raw water clarification system 
▪ Raw water filtration system 
▪ Cooling tower and cooling water systems 
▪ Cooling tower chemical injection system 
▪ Water desalination system 
▪ Water demineralization system 

Contract Type  
Lumpsum - Basic Engineering Early Works 
Scope of Work  

Basic Engineering Designs, Material Requisitions, Requesting Firm Quotations for Major Equipment and 
Requesting Budget Quotation for other pieces of Project Equipment to Determine the Project Cost 
Estimate and Schedule. 



 

ENPPI PROFILE 155 

 

PAGMI Project Phase I & II Gas conditioning for Domestic Market  
2007 - 2013 (Different Phases) 

 
Client: Petróleos de Venezuela, S.A. (PDVSA)  
 
Project Description 
The oily water treatment package with capacity of 33 
m3/hr includes the following treatment units: 
▪  Corrugated plate separators 
▪  Dissolved gas Floatation unit 
▪  Chemical injection unit 
▪  Nutshell filters 

Contract Type 
EPCM – Lump-sum for professional services, material 
supply cost plus and unit rates for construction works 
 
Scope of Work 
Basic engineering review, detailed engineering and procurement services for long lead equipment, 
construction management and overall management for phase I. Conceptual engineering and basic and 
detailed engineering for phase II 
 

Kharir Development Project   
2008 - 2010 

 
 

Client: Total E&P Yemen  
Project Description 
The waste water treatment package includes the following treatment units: 
▪  (CPI) Plate packs ready for installation in the concrete sump                                 
▪  Oil skimmers manually adjustable 
▪  Walnut filter feed pump and spare 
▪  Walnut filter and spare  
▪  Back wash pump  
▪  Air scour blower 

Contract Type 
EPC LSTK Consortium with Petrojet (Enppi Leader) 
Scope of Work 
Engineering, material supply, construction supervision, project management, commissioning, start-up 
assistance & consortium leader 
  



 

ENPPI PROFILE 156 

 

Water Disposal System Refurbishment at Safaniyah 
2019 - 2021 
Client: Saudi Aramco 
Project Description 

The proposed design involves pressurizing the CPIs and DGFs to normal operating pressures of 19 psig 
and 14 psig respectively using motive fuel gas, which is currently used to blanket the CPIs, DGFs and 
FWTs. The existing DGF vendor has advised the maximum DGF operating pressure is 15 psig and above 
this pressure oil separation efficiency is reduced. The pressurization of the CPIs and DGFs will overcome 
the gravity flow limitation in the system, thereby allowing the FWTs to be operated with liquid levels 
up to the overflow line elevation in the tanks. The existing DGF Recirculation Pumps (G26-G-1421 
A/B/C/D/E/F/G) shall be assessed for the new operating scenario 
 
The fuel gas in-breathing and out-breathing requirements shall be based on the design conditions of CPI and 
DGF. The fuel gas is supplied from sales gas to CPI and DGF and the out-breathing gas shall be routed to flare 
header. 
Contract Type 

EPC  LSTK - Main Contractor 
Scope of Work 
Engineering, Procurement, Construction, Pre-commissioning, Commissioning & Start-up assistance. 

 

Assil & Karam Gas Development Project  
2011 - 2016  
Client: Badr Petroleum Company (Bapetco)  
Project Description  

The project consists of the following systems: 
Water de-mineralization package, two trains 2.5 m3/hr. 
▪ Feed Pumps 
▪ feed Quartz sand/Pirolusite Filters 
▪ Quat1z sand/Pirolusite filters back wash unit (back wash tank + back wash pumps) 
▪ Microfiltration Cmtridge Filters (5 micron filter) 
▪ First Stage High Pressure Feed Pumps 
▪ Second Stage High Pressure Feed Pumps 
▪ Two stages RO membrane modules 
▪ Second stage RO feed tank 
▪ Electro de-ionization unit 
▪ Post treatment system 
▪ Chemical injection system 
▪ Cleaning system (Cleaning In Place) 

Water De-aeration Package :  
▪ De-aerator tower. 
▪ Tower internals. 

Contract Type  
EPC LSTK for Professional Services & Construction works and Disbursable Material  
Scope of Work  
Detailed Engineering, Procurement, Construction Works, Electrical and Instrumentation Installation 
Works, Pre-commissioning, Commissioning and Start-up Assistance including Pipelines and tie-in to the 
wells CO2 Removal Plant BED 3 tie-ins works and modifications 

  



 

ENPPI PROFILE 157 

 

Utilities Project for New Ethylene & Derivatives Complex in Alexandria 
2011 – 2015 
Client: The Egyptian Ethylene and Derivatives Company (ETHYDCO) 
Project Description 
The new Utility Plant shall include the following: 
▪ Water Treatment System applying Zero Liquid 

Discharge (ZLD) concept with design capacity of 
1100 m3/hr includes (Ultra filtration, HERO, FEDI, 
crystallizer, evaporator, belt press, etc..)  

▪ Cooling water system  
▪ Chemical bulk storage and supply system (HCl & 

NaOH) 
▪ Potable /Utility water systems 
▪ Collection and discharge system for Treated waste 

water from different plants 
Contract Type 

 EPC main contractor, lump sum professional services, material supply & construction disbursable 
  Scope of Work 

Detailed engineering, procurement services, construction supervision, pre-commissioning and 
commissioning supervision, & overall Management for the “PROJECT”, up to  commissioning, start- up 
and performance tests 

 
Damietta Export Facilities  
2001 - 2004 
 
Client: United Gas Derivatives Company (UGDC) 
Project Description 
The following sanitary treatment unit   
 
▪  Grease Trap 
▪  Submersible Lifting Pumps  
▪  Bar Screen, Aeration Tank 
▪  Clarification Tank  
▪  Chlorination/Oxygenation Tank  
▪  Thickening Tank, Filter feed pumps  
▪  Sand/Carbon Filters  
▪  Sludge Transfer Pumps  
▪  Sodium Hypochlorite Dosing System 
▪  Air Blowers & Diffusers 

Contract Type 
EPC turnkey – consortium (Enppi / Tractebel) – lump-sum for professional services, cost plus fees for 
material supply and construction work 
 
Scope of Work 
FEED & detailed engineering, procurement, construction, commissioning, & start-up assistance 
 

  



 

ENPPI PROFILE 158 

 

Safaniya Water Disposal System Upgrade  
2006 - 2009 
Client: Saudi Aramco 
Project Description 
The oily water treatment package with capacity of 1100 
m3/hr includes the following treatmetn units: 